


 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg i 

 
 
 

ANZECC Australian and New Zealand Environment and Conservation Council 

BCF Bioconcentration Factor 

CCC Criteria Continuous Concentration 

CCME Canadian Council of Ministers of the Environment 

CD Chart Datum 

CEB Chemically Enhanced Backwash 

CIP Clean in Place 

CITES Convention on International Trade in Endangered Species 

CMC Criteria Maximum Concentration 

CMS Convention on Migratory Species 

CSIR Council for Scientific and Industrial Research 

DAF Dissolved Air Flotation 

DBNPA 2,2-dibromo-3-nitrilopropionamide 

DEAT Department of Environment Affairs and Tourism 

DFS Detailed Feasibility Study 
[...]
tunnel to the pipeline (Figure 6-2). 
 
The offshore pipeline would be constructed from High-Density Polyethylene (HDPE).  The sea water 
intake tunnel and pipeline would be sited at 90° to the coast so as to be optimally located for 
construction and lifetime wave conditions. 
 
The intake and outfall tunnel launch pits and the pump station would be situated on the site of the 
desalination plant ~200 m inland of the beach. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure6-1:  Narrow beach at Tongaat (left) with rock outcrops on the low shore (right). 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 6-2: Main components of the micro-tunnel boring machine based infrastructure proposed at Tongaat. 

6.2.1.2 Brine Discharge Pipeline 

The brine discharge conduit would comprise a 520-m long, 2 m diameter tunnel from the desalination 
plant site, under the M4 highway, the coastal forest and the beach to beyond the surf zone where the 
water depth is about 10 m.  A pit would be excavated to recover the tunnelling machine and a structure 
would be constructed to connect to the 60 m long HDPE diffuser.  The brine discharge tunnel will be laid 
at a slight angle to intake and will be ~160 m shorter than the sea water intake tunnel but will be sited at 



 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg 6-6 

sufficient depth and distance up-current from the intake to ensure that adequate dilutions are obtained 
and to avoid short-circuiting of higher salinity concentrations at the intake system. 
 
The discharge conduits to the diffusers would be designed for normal operational brine flows of ~55% of 
the seawater, whilst being able to handle maximum flows. 

6.2.1.3 Brine Diffuser System 

As brine is negatively buoyant and tends to sink towards the seabed, it would be discharged from the 
effluent pipeline through a diffuser system, to ensure optimum dilution.  The region where the brine 
settles to the sea floor is termed the “near field” or “sacrificial mixing zone” as it represents an area in 
which large changes in water quality, sediments or biota can be expected.  In other words, contaminant 
concentrations will be such that they will result in changes beyond natural variation in the natural 
diversity of species and biological communities, rates of ecosystem processes and abundance/biomass 
of marine life. 
 
To ensure maximum dilution of the brine, the brine would be discharged via a number of ports along the 
final 60 m of the discharge pipeline (WSP Africa Coastal Engineers 2013a).  The diffusers would comprise 
15 ports of 200 mm diameter spaced at 4 m intervals.  To provide good mixing with the seawater, the 
ports would discharge at an angle of 60° from horizontal, to alternate sides of the main diffuser pipe 
(WSP Africa Coastal Engineers 2013a). 
 
Other potential waste-water streams would be generated during the RO process, but the specifications 
for these will only be known once the SWRO plant operator has been appointed and the membrane type 
decided.  As different chemicals are suited for different types of membranes, the membrane 
manufacturers would provide relevant information in product manuals and are likely to offer 
consultation with regard to pre-treatment and process chemicals.  Other discharges to the marine 
environment are likely to include: 

 Backwash waters from pre-treatment filters, comprising mainly sediments and organic matter.  
It is assumed that these will be generated on a daily basis.  The backwash will be disposed of 
through the brine disposal line. 

 Depending on the quality of the feed-water, the RO membranes would need to be cleaned at 
intervals of three to six months.  The Clean-In-Place (CIP) process chemicals used are typically 
weak acids and detergents (citric acid, sodium polyphosphate and Ethylenediaminetetraacetic 
Acid (EDTA), which is used to remove carbonate deposits).  Any effluent from the cleaning 
process will be returned to the sea by gradually bleeding it from the mixing tank into the RO 
concentrate effluent. 

 Residual chlorine or other biocides will be used to prevent fouling of the intake (see below).  
Typically, a chlorine residual of 0.1 mg/l NaOCl is expected in the intake however this would 
neutralised ahead of the membranes at the plant and there would be no chlorine residual in the 
brine. 

 An organic scale inhibitor, which will be an approved chemical for potable water systems and 
will be biodegradable. 

 
Table 6-1 lists the expected composition of the brine effluent and the typical cleaning reagents and pre-
treatment chemicals to be used.  The brine effluent at build-out capacity is anticipated to have a 1 - 1.5°C 
temperature elevation above the ambient average seawater temperature (which ranges from  
18 - 22°C), a salinity of between 57 600 – 67 400 mg/ℓ (based on the maximum feed-water salinity) and a 
density of 1 046 kg/m3 with an effluent flow of a maximum of 92 Mm3/year. 
 



 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg 6-7 

Table 6-1: Proposed plant capacity for the Umgeni Water SWRO Plant Project and expected composition and flow of 
the discharged brine. 

Description Units Quantity 

Feed-water Intake for 150 000 m3/day production m3/day 248 000 – 428 000 

Average brine discharge for 150 000 m3/day production  m3/day 149 000 – 263 000 

Co-discharges (Pre-treatment Membrane Filtration Backwash 
and CIP rinse water)  

m3/h 310 - 535 

Supernatant from DAF sludge treatment  m3/h 723 – 1,248 

Intake Velocity m/s 1 - 2 

Discharge velocity m/s 2 - 4 

Salinity  
mg/ℓ 

psu 

57 600 – 67 400 

57.6 – 67.4 

ΔT  °C 1 - 1.5 

pH 7.3 – 8.2 

Antiscalant (manufacturer TBD)  mg/ℓ 4.0 

Chlorine  μg/ℓ neutralised (<3) 

Ethylenediaminetetraacetic Acid (EDTA) Intermittent  mg/ℓ 0.013 

Coagulant: Ferric Chloride (FeCl3) will precipitate into Ferric 
Hydroxide, which will be removed as a solid in the sludge 
handling facility 

mg/ℓ 0.5 - 10 

 

6.2.1.4 Sea Water Reverse Osmosis (SWRO) Desalination Plant 

The proposed desalination plant will be situated inland of the M4 highway and of the service road about 
200 m inland of the narrow beach but nevertheless in close proximity to the coast.  The site is situated 
~3 km north of the Mdloti River estuary. 
 
Although the locations or operation of the plants would not directly affect the marine environment, for 
the sake of completeness the basic process for the treatment of water in a SWRO plant are summarised 
here.  Reverse Osmosis is a membrane filtration process utilised to reduce the salinity of seawater 
(feedwater).  The feedwater is supplied through a seawater intake and appropriately treated before 
being pumped to a seawater buffer storage tank.  To overcome the natural osmotic pressure of 
seawater, it is then pumped at high pressure through to the RO membranes.  This process retains the 
brine (high salinity) on one side of the membranes and allows the water of very low salinity to pass to 
the other side.  The desalinated water is piped to the potable water reservoir and the brine is released 
back in to the ocean through discharge pipes. 
 
The SWRO plant will be designed, and the process equipment selected, for continuous operation 24 
hours per day, for 350 days per year, with approximately 15 days per year allowed for maintenance.  The 
actual operational time may vary, depending on the maintenance requirements.  The anticipated life-
span of the desalination plants would be a minimum of 25 years, with provision to expand and renew 
equipment as and where it is needed (Voutchkov 2013). 
 



 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg 6-8 

The engineering technologies likely to be applied at the desalination plant would be flocculation, 
Dissolved Air Flotation (DAF) or low-rate granular media filtration (GMF), pre-treatment membrane 
filtration (i.e. ultra- and microfiltration membranes (UF/MF) or finer size GMF), cartridge filtration, 
reverse osmosis and post-treatment.  The ultrafiltration (UF) membrane system removes fine suspended 
sediments, pathogens, and bacteria, thus reducing the use of pre-treatment process chemicals 
(coagulants and flocculants) and reducing the cleaning requirements on the RO membranes.  A 
maximum of 60% of the sea water abstracted would be returned to the sea as brine. 
 

 Prevention of bio-fouling of the intake pipes by a pigging system.  This involves the use of a ‘pig’ 
(bullet-shaped device with bristles), which is introduced into the intake pipeline(s) to 
mechanically clean out the structure; 

 Use of a biocide (sodium hypochlorite) to inhibit biological growth in the pipelines and on the 
screens.  For example, mussels and barnacles can grow in the intake pipe impeding the intake 
flow of the feed-water, and biofouling of the membranes by algae, fungi and bacteria can lead 
to the formation and accumulation of slimes and biofilms, which can increase pumping costs 
and reduce the lifespan of the membranes.  Intermittent shock dosing of biocide will be 
implemented.  However, to avoid damage to the RO membranes, the chlorinated water must 
be neutralised with sodium bisulphite before it can pass through the membranes; 

 Sulphuric acid may be added every other week for 4 to 6 hours per day (following chlorination) 
to periodically remove shellfish growth from the intake piping; 

 If DAF or granular media filtration is implemented for source water pre-treatment, a coagulant 
(ferric sulfate or ferric chloride) would be added upstream of the DAF and filtration units to 
improve the performance of these pre-treatment facilities; 

 Continuous addition of a polymer upstream of the DAF system and downstream of the point of 
coagulant addition to enlarge the size of the coagulated particles for more efficient removal;  

 Continuous addition of sulphuric acid upstream of the pre-filtration system to adjust pH and 
thereby enhance coagulation; 

 Prevention of scaling and inorganic precipitation by acid addition (lowering the pH of the 
incoming seawater) and/or dosing of special ‘antiscalant’ chemicals;  

 Addition of sodium hydroxide upstream of the RO system to increase the pH of the feed water 
to enhance removal of boron from the seawater; and  

 Removal of other elements such as silica, and organic matter accumulated on the coarse 
screens. 

 
Once every 2 to 4 months the RO membrane trains need to be cleaned using a clean-in-place procedure.  
Membrane cleaning would involve low pH cleaning with citric acid; high pH cleaning with sodium 
hydroxide and commercial soap cleaning as per the recommendations of the SWRO membrane supplier. 
  



 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg 6-9 

6.3  LEGISLATIVE AND PERMITTING REQUIREMENTS  

 
The legislative requirements associated with the proposed development are detailed in Chapter 2 of the 
Final EIA report.  These will not be repeated in detail here, but for the sake of completeness are 
summarised below. 

6.3.1  SOUTH AFRICAN LEGISLATION  

Listed below are the regulatory requirements specific to the coastal zone and marine environment: 

 National Environmental Management Act 107 of 1998, as amended (NEMA); 

 National Water Act 36 of 1998 (NWA); 

 National Environmental Management: Biodiversity Act 10 of 2004 (NEM:BA); 

 National Environmental Management: Integrated Coastal Management Act 24 of 2008 
(NEM:ICMA); 

 Marine Living Resources Act: Act 18 of 1998 (MLRA); and 

 National Environmental Management Act 107 of 1998: Regulations: Control of Vehicles in the 
Coastal Zone (Government Notice No:1399). 

6.3.2  INTERNATIONAL STANDARDS AND GUIDELINES  

In addition to the national legislations, there are international standards, protocols and guidelines that 
are applicable for a desalination plant project: 
 

 In August 2007, the Department of Water Affairs & Forestry (DWAF 2007) of South Africa 
published the “Guidelines for the evaluation of possible environmental impacts during the 
development of seawater desalination processes”.  This document gives general guidance on the 
assessment procedure, lists possible environmental impacts which can be expected during 
implementation of seawater desalination, and provides recommendations for specialist and 
monitoring studies. 

 The International Finance Corporation (IFC), a member of the World Bank Group, has developed 
operational policies (IFC 1998) that, inter alia, require that an impact assessment is undertaken 
within the country’s overall policy framework and national legislation, as well as international 
treaties, and that natural and social aspects are to be considered in an integrated way.  IFC has 
published Environmental, Health, and Safety Guidelines (known as the 'EHS Guidelines') 
containing guidelines and standards applicable to projects discharging industrial wastewater 
(IFC 2007).  The EHS Guidelines contain the performance levels and measures that are normally 
acceptable to IFC and are generally considered to be achievable in new facilities at reasonable 
costs by existing technology.  The EHS Guidelines are technical reference documents with 
general and industry-specific examples of Good International Industry Practice, as defined in 
IFC's Performance Standard 3 on Pollution Prevention and Abatement (IFC 2006).  This 
Performance Standard has the objective to avoid and minimize adverse impacts on human 
health and the environment by avoiding or minimizing pollution from project activities.  It 
outlines a project approach to pollution prevention and abatement in line with internationally 
disseminated pollution prevention and control technologies and practices.  In addition, 
Performance Standard 3 promotes the private sector’s ability to integrate such technologies and 
practices as far as their use is technically and financially feasible and cost-effective in the context 
of a project that relies on commercially available skills and resources. 

 Other guidance documents are those by the California Coastal Commission (Seawater 
Desalination and the California Coastal Act, 2004), the United Nations Environmental 
Programme (UNEP 2008) and the World Health Organisation (WHO 2008) that include 



 

 

Copyright 2018 © CSIR – May 2018 

Chapter 6, Marine Ecology, pg 6-10 

international best practices and principles such as the precautionary approach and describe how 
design and construction approaches can mitigate likely impacts. 

 The Rio Declaration on Environment and Development (1992), which calls for use of EIA as an 
instrument of national decision making (Principle 17).  Moreover, it establishes important 
principles for sustainable development that should be reflected in EIAs, such as the application 
of the precautionary principle (Principle 15, whereby, where there is uncertainty in the nature 
and severity of a potential impact, conservative assumptions are made with respect to the 
significance and potential severity of the impact being assessed). 

 
As signatory to the Convention of Biological Diversity, South Africa is committed to the preservation of 
rare and endemic species, and to provide protection for ecosystems and natural life-support processes 
within the country’s boundaries.  As a signatory of the United Nations Law of the Sea Convention of 
1982, South Africa is required to adopt legislation to reduce marine pollution from seabed activities in 
the Exclusive Economic Zone (EEZ) and on the continental shelf, and from land-based sources. 

6.3.3  WATER QUALITY GUIDELINES  

Environmental quality objectives need to be set for the marine environment, based on the requirements 
of the site-specific marine ecosystems, as well as other designated beneficial uses (both existing and 
future) of the receiving environment.  The identification and mapping of marine ecosystems and the 
beneficial uses of the receiving marine environment provide a sound basis from which to derive site-